

CERTIFICATE OF CONFORMANCE

Item	W-Cu Blank	Internal Standard	<u>Q/ADRB003-2006</u>
Lot#	1018-90	Quantity (Pcs)	100
Production Date	10/20/2010	Drawing#	D901007-1
Dimensions (mm)	17X14X1	Composition	W90-Cu
Density g/cm ³	17(+/-0.35)g/cm ³		
Conclusion	Pass		
Inspector	Yanmei Li	Verified by	Bin Wei



Quality Checking Report of the Product

Material: W90 PO No: N/A Quantity: 100pcs Drawing No: D901007-1 Lot No: 1018-90
 Checking Results: Pass Checker: Yanmei Li Date: 10/20/2010

Sample No		Spec	Tolerance	1	2	3	4	5	6	7	8	9	10	11	12
Checking Items															
Size Checking	Length(mm)	17.000	±0.07	16.986	16.942	16.960	16.978	16.984	16.967	16.962	16.957	17.016	17.013	16.970	16.987
	Width(mm)	14.000	±0.07	14.025	13.995	14.030	14.051	14.014	14.008	14.018	14.023	14.030	14.049	14.015	14.001
	Thickness(mm)	1.000	±0.05	1.006	1.007	1.005	1.007	1.004	1.007	1.002	1.007	1.005	1.004	1.008	1.002
	Diameter(mm)	2.794	+0.05/- 0.025	2.798	2.817	2.836	2.816	2.842	2.825	2.824	2.803	2.812	2.798	2.791	2.823
		13.000	±0.07	12.972	12.954	12.968	12.955	12.993	13.001	12.987	12.965	13.012	12.980	12.976	13.000
		2.050	±0.07	2.020	2.029	2.010	2.059	2.040	2.020	2.027	2.028	2.047	2.012	2.046	2.042
		9.900	±0.07	9.905	9.940	9.945	9.960	9.901	9.901	9.908	9.948	9.895	9.927	9.920	9.893
		2.000	±0.07	1.984	1.978	1.988	2.004	2.009	1.984	1.989	2.003	1.990	2.000	1.987	1.980
		3.05	±0.07	3.057	3.059	3.067	3.077	3.069	3.052	3.011	3.047	3.045	3.066	3.095	3.093
		5.19	±0.07	5.146	5.158	5.173	5.216	5.211	5.236	5.246	5.171	5.208	5.247	5.216	5.213
		6.55	±0.07	6.615	6.600	6.591	6.582	6.549	6.527	6.499	6.580	6.579	6.543	6.522	6.566
Performance Checking	Density(g/cm ³)	17	±0.35	17.339	16.838	16.872	17.017	16.793	17.305	16.875	17.046	17.109	16.954	17.055	17.017